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G放 TEST CERTIFICATE

Applicant 

Sample 
Name 

Zhejiang Samsung Down CO., LTD. 

FUSI ONDO叭响［50%DOWN(WDD90%)+50%POLYESTER(COCOON)]

Composition components,Downpower, Filling power, Turbidity, 
τ'est It m 

Oil and Fat content, Moisture rate, Odor 

Article Feathers & down 

In reference to the request for test dated on 21 Seotember 2017 we, the under-signed 
here by certi命that the following mentioned results are correct and true. 

Signed by 
Masatoshi Itoi 

Test Results 

Test Items Unit Test Results Test Method 

Composition components % JIS L·1903 
Polyester 51.6 JIS L·1030 

Down 41.0 

Feather 7.4 

Total % 100.0 

Downpower cm3/g 305 
JIS L·1903 

Steam I 94.3g 

Filling power 
inch3 IDFB 2015 
/30g 

600 
PartlO·B.3 

Turbidity 口1口1 Over 1000 JIS L·1903 

Oil and Fat content % 0.5 JIS L·1903 

Moisture rate % 6.3 JIS L·1903 

Odor Pass JDFA 

(JDFA: J­

(IDF 

，，内叮n Products Corporative Association) 
、and Feather Bureau) 

OSample of test specimen 

二迦c ⑩re 吃边c 〈兹f Q 

OUR REPORT APPLY ONLY TO THE SAMPLE T �』 τ

QUALITIES OF APPARENTLY IDENTICAL OR SIM且AR PRO肌儿，v.

,RILY INDICATIVE OF THE 


